

[image: ][image: NHS RGB]New Medicines News
	     SPS home | Contact



	New product information	

	

	Launched in the UK (or licence change for existing products)

	Amivantamab (Rybrevant)
350mg vial
	Use in combination with lazertinib for the first-line treatment of adults with advanced non-small cell lung cancer with epidermal growth factor receptor Exon 19 deletions or Exon 21 L858R substitution mutations [new indication]

	Avapritinib (Ayvakyt)
25mg and 50mg tablets
	Use as monotherapy for the treatment of adults with aggressive systemic mastocytosis, systemic mastocytosis with an associated haematological neoplasm, or mast cell leukaemia [new lower strength tablet formulations]

	Bimekizumab (Bimzelx)
320mg in 2mL prefilled pen and syringe
	Treatment of moderate to severe plaque psoriasis in adults who are candidates for systemic therapy, use alone or in combination with methotrexate for the treatment of active psoriatic arthritis in adults who have had an inadequate response or who have been intolerant to one or more disease-modifying antirheumatic drugs, for the treatment of adults with active non-radiographic axial spondyloarthritis with objective signs of inflammation as indicated by elevated C-reactive protein and/or magnetic resonance imaging who have responded inadequately or are intolerant to non-steroidal anti-inflammatory drugs, for the treatment of adults with active ankylosing spondylitis who have responded inadequately or are intolerant to conventional therapy, and for the treatment of active moderate to severe hidradenitis suppurativa (HS, acne inversa) in adults with an inadequate response to conventional systemic HS therapy 
[new higher dose formulation]

	Bulevirtide (Hepcludex)
2mg vial
	Treatment of chronic hepatitis delta virus (HDV) infection in plasma (or serum) HDV-RNA positive adult and paediatric patients aged ≥3 years weighing ≥10kg with compensated liver disease [licence change from use only in adults]

	Clascoterone (Winlevi) 
10 mg in 1g cream
	Topical treatment of acne vulgaris in patients aged ≥12 years

	Delgocitinib (Anzupgo)
20mg in 1g cream
	Treatment of moderate to severe chronic hand eczema in adults for whom topical corticosteroids are inadequate or inappropriate

	Efanesoctocog alfa (Altuvoct)
250IU, 500IU, 1,000IU, 2,000IU, 3,000IU and 4,000IU vials
	Treatment and prophylaxis of bleeding in patients aged ≥2 years with severe or moderate haemophilia A (≤5% endogenous plasma factor VIII activity)

	Elvitegravir + cobicistat + emtricitabine + tenofovir alafenamide (Genvoya) 90mg/90mg/120mg/6mg tablet
	Treatment of human immunodeficiency virus-1 infection without any known mutations associated with resistance to the integrase inhibitor class, emtricitabine or tenofovir in adults and paediatric patients aged ≥2 years and with body weight ≥14kg 
[new lower strength formulation]

	Faricimab (Vabysmo)
21mg in 0.175mL prefilled syringe
	Treatment of adults with neovascular (wet) age-related macular degeneration, visual impairment due to diabetic macular oedema, visual impairment due to macular oedema secondary to retinal vein occlusion [new prefilled syringe formulation]

	Linzagolix (Yselty)
100mg and 200mg tablets
	Use in adult women of reproductive age for symptomatic treatment of endometriosis, in women with a history of previous medical or surgical treatment for their endometriosis [new indication]
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	This newsletter is produced by SPS Horizon Scanning and highlights recent new product launches and medicines regulatory changes. More detailed information on medicines estimated to become available for use in the next 2 financial years and on marketed medicines expected to have major new indications approved is in Prescribing Outlook.




	If you do not wish to continue receiving NDO Newsletter log in and update your profile at www.ukmi.nhs.uk/ndo

	In September 2011 | 229 monographs updated | 14 evidence-based evaluations added | 2,200 registered NDO users



	This is a NHS document not to be used for commercial purposes

	New Medicines News is one of several horizon scanning resources produced by the Specialist Pharmacy Service to support managed introduction of new medicines into the NHS, to help organisations develop medicines management policies and to inform prescribing decisions when a product has been launched. 
For more information or if you have a question about this newsletter, contact nwmedinfo@nhs.net.






	New product information	

	

	Launched in the UK (or licence change for existing products) (continued)

	Lisocabtagene maraleucel (Breyanzi) 
5.1-322 × 106 CAR+ viable T cells in 4.6mL vials (CD4+ and CD8+ cell components in separate vials)
	Treatment of adults with diffuse large B-cell lymphoma (DLBCL), high grade B-cell lymphoma, primary mediastinal large B-cell lymphoma (PMBCL) and follicular lymphoma grade 3B (FL3B), who relapsed within 12 months from completion of, or are refractory to, first-line chemoimmunotherapy. Also treatment of adult patients with relapsed or refractory DLBCL, PMBCL and FL3B, after two or more lines of systemic therapy.

	Nivolumab (Opdivo) 
40mg in 4mL, 100mg in 10mL, 120mg in 12mL and 240mg in 24mL vials
	Use in combination with platinum-based chemotherapy as neoadjuvant treatment, and then continued as monotherapy as adjuvant treatment after surgical resection, for the treatment of adults with resectable (tumours ≥4 cm or node positive) non-small cell lung cancer and no known EGFR mutations or ALK rearrangements [new indication]

	Spironolactone (Qaialdo)
10mg in 1mL oral suspension
	Management of refractory oedema associated with congestive cardiac failure; hepatic cirrhosis with ascites and oedema, malignant ascites, nephrotic syndrome, diagnosis and treatment of primary aldosteronism, essential hypertension 
[new oral suspension formulation]

	Tarlatamab (Imdylltra)
1mg and 10mg vials
	Treatment of adults with extensive-stage small cell lung cancer with disease progression on or after at least two prior lines of therapy including platinum-based chemotherapy

	Ustekinumab biosimilar (Imuldosa)
45mg in 0.5mL and 90mg in 1mL prefilled syringes
	Treatment of moderate to severe plaque psoriasis in adults who failed to respond to, or who have a contraindication to, or are intolerant to other systemic therapies including ciclosporin, methotrexate (MTX) or PUVA (psoralen and ultraviolet A), treatment of moderate to severe plaque psoriasis in children and adolescent patients aged ≥6 years, who are inadequately controlled by, or are intolerant to, other systemic therapies or phototherapies, use alone or in combination with MTX for the treatment of active psoriatic arthritis in adults when the response to previous nonbiological disease-modifying anti-rheumatic drug therapy has been inadequate, treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	Ustekinumab biosimilar (Imuldosa)
130mg in 26mL vial
	Treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	

	







	Regulatory changes in the UK or EU	

	

	Approved in the UK

	Canakinumab (Ilaris)
150mg in 1mL prefilled pen
	Treatment of the autoinflammatory periodic fever syndromes in adults, adolescents and children aged 2 years and older: cryopyrin-associated periodic syndromes (including Muckle-Wells syndrome, neonatal-onset multisystem inflammatory disease / chronic infantile neurological, cutaneous, articular syndrome, severe forms of familial cold autoinflammatory syndrome / familial cold urticaria presenting with signs and symptoms beyond cold-induced urticarial skin rash), tumour necrosis factor receptor associated periodic syndrome, hyperimmunoglobulin D syndrome / mevalonate kinase deficiency, and familial Mediterranean fever. Also treatment of active Still’s disease including adult-onset Still’s disease and systemic juvenile idiopathic arthritis in patients aged ≥2 years who have responded inadequately to previous therapy with non-steroidal anti-inflammatory drugs (NSAIDs) and systemic corticosteroids, and symptomatic treatment of adults with frequent gouty arthritis attacks (at least 3 attacks in the previous 12 months) in whom NSAIDs and colchicine are contraindicated, are not tolerated, or do not provide an adequate response, and in whom repeated courses of corticosteroids are not appropriate [new prefilled pen formulation]

	Deutivacaftor + tezacaftor + vanzacaftor (Alyftrek) 
50mg/20mg/4mg and 125mg/50mg/10mg tablets
	Treatment of cystic fibrosis in people aged ≥6 years who have at least one F508del mutation or another responsive mutation in the cystic fibrosis transmembrane conductance regulator gene

	Lazertinib (Lazcluze)
80mg and 240mg tablets
	Use in combination with amivantamab for the first-line treatment of adults with advanced non-small cell lung cancer with epidermal growth factor receptor exon 19 deletions or exon 21 L858R substitution mutations

	Nirsevimab (Beyfortus)
50mg in 0.5mL and 100mg in 1mL prefilled syringes
	Prevention of respiratory syncytial virus (RSV) lower respiratory tract disease in neonates and infants during their first RSV season, and children up to 24 months of age who remain vulnerable to severe RSV disease through their second RSV season 
[licence change from use only in a first RSV season]

	

	
	

	Recommended for approval in the UK or EU

	Acalabrutinib (Calquence)
	Use in combination with bendamustine and rituximab for the treatment of adults with previously untreated mantle cell lymphoma who are not eligible for autologous stem cell transplant [EU] [new indication]

	Atropine (Ryjunea)
	For slowing the progression of myopia in paediatric patients. Treatment may be initiated in children aged 3-14 years with a progression rate of 0.5 D or more per year and a severity of   -0.5 D to -6.0 D. [EU] [new formulation with new indication]

	Bosutinib (Bosulif)
	Treatment of adult and paediatric patients aged ≥6 years with newly-diagnosed chronic phase (CP) Philadelphia chromosome-positive chronic myelogenous leukaemia (Ph+ CML); adult and paediatric patients aged ≥6 years with CP Ph+ CML previously treated with one or more tyrosine kinase inhibitor(s) (TKI) and for whom imatinib, nilotinib and dasatinib are not considered appropriate treatment options, and adults with accelerated phase and blast phase Ph+ CML previously treated with one or more TKIs and for whom imatinib, nilotinib and dasatinib are not considered appropriate treatment options [EU] 
[licence change from use only in adults and new 50mg and 100mg capsule formulations]

	Dalbavancinn (Xydalba)
	Treatment of acute bacterial skin and skin structure infections in adults and paediatric patients from birth [EU] [licence change from use only in people aged ≥3 months]

	Denosumab biosimilar (Jubereq)
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity [EU]

	
	

	
	







	Regulatory changes in the UK or EU	

	
	

	Recommended for approval in the UK or EU (continued)

	Denosumab biosimilar (Osvyrti)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Ferric citrate coordination complex (Xoanacyl)
	Treatment of concomitant elevated serum phosphorous and iron deficiency in adults with chronic kidney disease [EU]

	Guselkumab (Tremfya)
	Treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response, lost response, or were intolerant to either conventional therapy or a biologic treatment [EU] [new indication]

	Influenza vaccine (Flucelvax)
	Prophylaxis of influenza in adults and children aged ≥6 months [EU] 
[licence change from use only in people aged ≥2 years]

	Nivolumab (Opdivo)
	Use in combination with platinum-based chemotherapy as neoadjuvant treatment, followed by Opdivo as monotherapy as adjuvant treatment, for the treatment of resectable non-small cell lung cancer at high risk of recurrence in adults whose tumours have PD-L1 expression ≥1% [EU] [new indication] Note; Already licensed in UK

	Nivolumab (Opdivo)
	Melanoma, adjuvant treatment of melanoma, non-small cell lung cancer, renal cell carcinoma, squamous cell cancer of the head and neck, urothelial carcinoma, adjuvant treatment of urothelial carcinoma, mismatch repair deficient or microsatellite instability high colorectal cancer, oesophageal squamous cell carcinoma, adjuvant treatment of oesophageal or gastro oesophageal junction cancer, and gastric, gastro oesophageal junction or oesophageal adenocarcinoma [EU] [new subcutaneous formulation] Note: For full proposed indication see EMA website

	Tislelizumab (Tevimbra)
	Use in combination with etoposide and platinum chemotherapy for the first-line treatment of adults with extensive-stage small cell lung cancer [EU] [new indication]

	Ustekinumab biosimilar (Qoyvolma)
	Treatment of moderate to severe plaque psoriasis in adults who failed to respond to, or who have a contraindication to, or are intolerant to other systemic therapies including ciclosporin, methotrexate (MTX) or PUVA (psoralen and ultraviolet A); treatment of moderate to severe plaque psoriasis in children and adolescent patients aged ≥6 years who are inadequately controlled by, or are intolerant to, other systemic therapies or phototherapies; use alone or in combination with MTX, for the treatment of active psoriatic arthritis in adults when the response to previous non-biological disease-modifying anti-rheumatic drug therapy has been inadequate; treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies; and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies [EU]

	
	

	
	

	Filed for approval in the UK or EU

	Adrenaline (Eurneffy)
	Emergency treatment of allergic reactions (anaphylaxis) due to insect stings or bites, foods, medicinal products and other allergens as well as idiopathic or exercise induced anaphylaxis. Treatment is indicated for adults and children with a body weight ≥30kg. [UK]

	Adrenaline (Eurneffy)
	Emergency treatment of allergic reactions (anaphylaxis) due to insect
stings or bites, foods, medicinal products and other allergens as well as idiopathic or exercise induced anaphylaxis. Treatment is indicated for adults and children with a body weight ≥15kg. [EU] [licence change from use only in patients weighing ≥30kg and new lower strength intranasal formulation for use in children weighing 15kg to <30kg]

	Apitegromab 
	Use in combination with risdiplam or nusinersen as adjunctive therapy of type 2 or 3, non-ambulatory 5q spinal muscular atrophy [EU]

	
	

	
	





	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU (continued)

	Chikungunya vaccine (Vimkunya)
	Active immunisation for prevention of disease caused by chikungunya virus in individuals aged ≥12 years [UK]

	Doxecitine + doxribtimine
	Treatment of paediatric and adult patients with thymidine kinase 2 deficiency with an age of symptom onset on or before 12 years [EU]

	Mercaptamine hydrochloride 
(Cystadrops)
	Treatment of corneal cystine crystal deposits in adults and children aged ≥6 months with cystinosis [EU] [licence change from use only in people aged ≥2 years]

	Darunavir + cobicistat + emtricitabine + tenofovir alafenamide (Symtuza)
	Treatment of human immunodeficiency virus type 1 (HIV-1) infection in adults and paediatric patients aged ≥6 years with body weight ≥25kg [EU] [licence change from use only in patients aged ≥12 years weighing ≥40kg and new lower strength tablet formulation]

	Denosumab biosimilar – Bmab 1000
	Postmenopausal osteoporosis 	and other Prolia indications [EU]

	Dupilumab (Dupixent)
	Treatment of adults with bullous pemphigoid [EU] [new indication]

	Durvalumab (Imfinzi)
	Use in combination with cisplatin-based chemotherapy as neoadjuvant treatment, followed by durvalumab monotherapy as adjuvant treatment after radical cystectomy, for the treatment of adults with muscle invasive bladder cancer [EU] [new indication]

	Golimumab biosimilar – BAT2506
	Psoriatic arthritis and other Simponi indications [EU]

	Guselkumab (Tremfya)
	Treatment of moderate to severe plaque psoriasis in children and adolescents aged ≥6 years who are candidates for systemic therapy [EU] 
[licence change from use only in adults and new lower strength prefilled pen formulation]

	Isatuximab (Sarclisa)
	Treatment of multiple myeloma in transplant-eligible adults, first-line induction with bortezomib, lenalidomide and dexamethasone, followed by lenalidomide maintenance [EU] [new indication]

	Maralixibat (Livmarli)
	Treatment of Alagille syndrome and 	progressive familial intrahepatic cholestasis [EU] [new tablet formulations]

	Mavorixafor (Xolremdi)
	Treatment of WHIM syndrome (warts, hypogammaglobulinemia, infections and myelokathexis) in adults and children aged ≥12 years [EU]

	Mosunetuzumab (Lunsumio)
	Use as monotherapy for the treatment of adults with relapsed or refractory follicular lymphoma who have received at least two prior systemic therapies [EU] 
[new subcutaneous formulation]

	Obinutuzumab (Gazyvaro)
	Treatment of lupus nephritis in adults [EU] [new indication]

	Omalizumab biosimilar – AVT 23
	Chronic spontaneous urticaria and other Xolair indications [UK]

	Pegcetacoplan (Aspaveli)
	Treatment of adults and adolescents aged 12 to 17 years with C3 glomerulopathy or primary immune complex membranoproliferative glomerulopathy [EU] 
[new indication]

	Peginterferon alpha 2a (Pegasys)
	Use as monotherapy in adults for the treatment of polycythaemia vera, and use as monotherapy in adults for the treatment of essential thrombocythaemia [UK] 
[new indication]

	Pembrolizumab (Keytruda)
	Treatment of non-small cell lung cancer in adults, and possibly other Keytruda indications [EU] [new subcutaneous formulations]

	Pertuzumab biosimilar – HLX11
	Early and metastatic, HER2-positive breast cancer in adults [EU]

	Respiratory syncytial virus vaccine (mRESVIA)
	Active immunisation for the prevention of lower respiratory tract disease caused by respiratory syncytial virus (RSV) in adults aged 18 to 59 years of age who are at increased risk for RSV disease [EU] [new indication]

	Retifanlimab (Zynyz)
	Use in combination with carboplatin and paclitaxel for treatment of adults with metastatic or inoperable locally recurrent squamous cell carcinoma of the anal canal [EU] [new indication]

	
	

	
	






	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU (continued)

	Sugemalimab (Eqjubi)
	Treatment of unresectable stage III non-small cell lung cancer in adults who have not progressed following concurrent or sequential platinum-based chemoradiotherapy [EU] [new indication] 
Note: Brand name is Cejemly in EU

	Teplizumab (Tzield)
	To delay onset of Stage 3 type 1 diabetes (T1D) and the progression of Stage 3 T1D in adults and children aged ≥8 years with stage 2 T1D [EU]

	Tirzepatide (Mounjaro)
	Treatment of heart failure 	with preserved ejection fraction in adults with obesity [EU] [new indication]

	Tocilizumab biosimilar (LusiNEX)
	Moderate to severe active rheumatoid arthritis and other RoActemra indications [EU]

	Tolebrutinib 
	Treatment of non-relapsing secondary progressive multiple sclerosis in adults [EU]

	VER-01(Exilby)
	Treatment of chronic non-specific pain in the lower back in adults [EU]

	
	

	
	

	Other UK/EU developments

	Aticaprant 
	Major depressive disorder with anhedonia in adults, adjunctive treatment – development discontinued (lack of efficacy)

	Atirmociclib 
	Advanced, HR-positive, HER2-negative breast cancer in adults, second-line with fulvestrant after a CDK4 and 6 inhibitor and endocrine therapy – development discontinued (company decision)

	Batoclimab 
	Generalised, acetylcholine receptor-positive myasthenia gravis in adults – development discontinued (company decision)

	Cedazuridine + decitabine (Inaqovi)
	Intermediate and high-risk myelodysplastic syndromes and chronic myelomonocytic leukaemia in adults – UK and EU development discontinued (company decision)

	Coacillium (Cinainu)
	Treatment of alopecia areata in children – EU filing withdrawn

	Donanemab (Kisunla)
	Treatment of mild cognitive impairment and mild dementia due to Alzheimer’s disease in adults – not recommended for approval in EU Note: Already launched in UK for adults that are apolipoprotein E ε4 heterozygotes or non-carriers

	Iscalimab 
	Primary Sjogren syndrome in adults – development discontinued (company decision)

	Lenvatinib (Lenvima)
	Unresectable, advanced gastro-oesophageal adenocarcinoma in adults, first-line with pembrolizumab and chemotherapy – UK development discontinued (company decision)

	Nitazoxanide (Alinia)
	Common cold in patients aged ≥12 years – UK development discontinued (company decision)

	Pembrolizumab (Keytruda)
	Unresectable, advanced gastro-oesophageal adenocarcinoma in adults, first-line with lenvatinib and chemotherapy – UK development discontinued (company decision)

	Pemigatinib (Pemazyre)
	Treatment of myeloid/lymphoid neoplasms with fibroblast growth factor receptor 1 rearrangement – not recommended for approval in EU

	Simufilam 
	Mild-to-moderate Alzheimer's disease in adults – development discontinued (lack of efficacy)

	Tiragolumab
	Advanced, PD-L1 high non-small cell lung cancer in adults, first-line with atezolizumab – development discontinued (lack of efficacy)

	Tiragolumab 
	Unresectable, advanced squamous cell oesophageal cancer, first-line with atezolizumab in adults not progressing after chemoradiotherapy – development discontinued (company decision)

	Trastuzumab emtansine (Kadcyla)
	Non-metastatic operable, HER2-positive, high-risk breast cancer with residual disease after neoadjuvant chemotherapy in adults, adjuvant therapy with atezolizumab – UK development discontinued (company decision)

	Vimseltinib (Romvimza)
	Symptomatic tenosynovial giant cell tumour in adults for whom surgical resection is not appropriate – UK development discontinued (company decision)

	VX264
	Type 1 diabetes mellitus in adults – development discontinued (lack of efficacy)
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